SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02G

FR1 n25 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum

Spec )

Ref Level 0.00 dBm  Offset 4.20 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.20 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALl Range Low | Rangeup | RBW | Frequency |  Powerabs | ALil
30.000 MHz 1,000 GHz 1,000 MHz 967.27886 MHz -54.93 dBm -41.93 dB 30.000 MHz 1,000 GHz 1,000 MHz 943.04098 MHz -55.11 dBm -42.11 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83937 GHz -47.36 dém -34.36 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -50.67 d8m -37.67 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,63598 GHz -53.57 dBm -40.57 dB 1.920 GHz 3.000 GHz 1,000 MHz 263706 GHz -53.44 dam -40.44 dB
3.000 GHz 9,000 GHz 1,000 MHz 692692 GHz -49.57 dBm -36.57 dB 3.000 GHz 9,000 GHz 1,000 MHz 6.99392 GHz -49.44 dBm -36.44 dB
9.000 GHz 13.000 GHz 1,000 MHz 12,77828 GHz -50.28 dBém -37.28 dB 9.000 GHz 13.000 GHz 1.000 MHz 11,30796 GHz -50.34 d8m -37.34 dB
13.000 GHz 19,500 GHz 1.000 MHz 1799887 GHz -45.60 dBm -32.60 dB 13.000 GHz 19.500 GHz 1,000 MHz 1797887 GHz -45.58 dam -32.58 dB
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Highest Channel / 1RB
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALl
30.000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz -55.14 dBm -42.14 dB
1.000 GHz 1,840 GHz 1.000 MHz 1,83727 GHz -42.70 dém -29.70 db
1.520 GHz 3.000 GHz 1.000 MHz 2,52622 GHz -53.62 dBm -40.62 db
3.000 GHz 9.000 GHz 1.000 MHz 694142 GHz -49.52 dBm -36.52 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,77228 GHz -50.24 dém -37.24 db
13.000 GHz 15.500 GHz 1.000 MHz 17.99287 GHz -45.56 dBm -32.56 dB
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Frequency Stability

Test Conditions NR n25 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0011
40 Normal Voltage 0.0027
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0013
10 Normal Voltage 0.0022
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0015
20 Battery End Point 0.0016

Note:

1. Normal Voltage =7.74 V. ; Battery End Point (BEP) =7.2 V. ; Maximum Voltage =8.9 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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5G NR n66

NSA

Peak-to-Average Ratio

Mode FR1 n66+2A / 20MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.23 3.74 6.43 5.42
Middle CH 4.14 3.65 6.17 5.3 PASS
Highest CH 414 3.77 6.06 5.45
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FR1 n66+2A / 20MHz / DFT-S OFDM

Pl/2 BPSK QPSK
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| Peak | crest | 10% | 10% | 049 | 001% | Mean Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 | 20.22 dem | 24,61 dem 4.40 d8 2.55 dB .65 4B 4.23 dB 4.38 0B Trace 1 [ 18.50 dem | 24.95 dem 5.45 dB 2,64 dB .22 d8 5.43 d8 5.49 6B
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Middle Channel / 1 RB Middle Channel / 1 RB

Spectrum
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Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 [ 21.13 d8m | 2544 dem 43148 2.46 0B .57 dB 4.14 dB 4.32 0B Trace 1 [ 19.45 dem | 25.80 dem 5.33 .58 dB 4.72 48 6.17 d8 5.35 6B
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Highest Channel / 1 RB Highest Channel / 1 RB
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Meat | Peak | crest | 10% | 10% | 049 | 001% | Meat Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 | 20.29 dem | 24,63 dem 434 d8 2.46 0B .57 dB 4.14 dB 4.35 0B Trace 1 [ 18.64 d8m | 24.89 dem 5.25 dB 2.55 dB 513 dB 5.06 d8 5.23 6B
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Report No. : FG002801-02G

FR1 n66+2A / 20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / Full RB

Lowest Channel / Full RB
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Ref Level 24.20 dom _ Offset 420 ob Ref Level 24.20 dbm _ Offset .20 ob
o At 30d8__AQT 2 ms @ RBW 20 MHz o At 30d8__AQT 2 ms @ RBW 20 Mz
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CF 1.72 GHz Mean Pwr + 20.00 dB CF 1.72 GHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000) ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 22.16 dBm 26.06 dBm 3.90 d& 1.83 dB 3.39 dB 3.74 dB 3.86 dB Trace 1 20.59 dBm 26.38 dBm 5.79 dB 2,41 dB 4.49 dB 5.42 dB 5.62 dB
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Middle Channel / Full RB

Middle Channel / Full RB

Spectrum Spectrum
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Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 [ 23.17 dem | 27.08 dem 3.914d8 177 de. .30 dB 3.65 d8. 3.83 6B Trace 1 [ 21.88 dem | 57.40 dem 5.52 d8 .38 dB 4.45 4B 5.30 dB .42 6B
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Trace 1 [ 22.73 d8m | 6,75 dem 4.02 d8 183 dB .42 4B 3.77 d8. 3.94 6B Trace 1 [ 2114 d8m | 26.95 dem 5.82 dB 2.46 0B 4.58 4B 5.45 dB 5,56 6B
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26dB Bandwidth

Mode FR1 n66+2A : 26dB BW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.85 4.90 5.00 5.00
Mode FR1 n66+2A : 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.77 9.89 9.87 9.75
Mode FR1 n66+2A : 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.89 15.01 14.95 15.01
Mode FR1 n66+2A : 26dB BW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 19.78 19.86 19.82 19.94
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FR1 n66+2A / 5MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

s % Spectrum 3
Ref Level 24,20 dom  Offset +.20 0B & RBW 100 krz RefLevel 24.20 dem  Offset 4.20 GB = RBW 100 kHz
o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  1Sus @ VBW 300KkHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.74525 GHz 13.08 dBm ndé down 4,855 MH2 M1 1 1.744021 GHz 13.51 dBm nd8 down 4,905 MHz
T1 1 1742512 GHz -12.86 dém nda 26.00 dB 1 1 1.742532 GHz -12.13 dem nda 26.00 dB
T2 1 1.747368 GHZ -12.45 dBm Q factor 359.5 T2 1 1.747438 GHz -12.49 dBm Q factor 355.6
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64QAM

256QAM

Middle Channel

Middle Channel
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Ref Level 24,20 dom  Offset +.20 0B & RBW 100 krz RefLevel 24.20 dem  Offset 4.20 GB = RBW 100 kHz
o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT o Att 3048 SWT  19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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20 d 12.80 dBm) 20 d TETEY] 10.05 dBm)
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OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.746548 GHz 12.80 dBm ndé down 5.005 MHz M1 1 1.743791 GHz 10.05 dBm nd8 down 5.005 MHz
T1 1 1742493 GHz 3.22 dém nda 26.00 dB 1 1 1.742512 GHz -16.03 dBm nda 26.00 d&
T2 1 1.747498 GHZ -13.02 dBm Q factor 349.0 T2 1 1.747517 GHZ -16.02 dBm Q factor 348.4
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FR1 n66+2A / 10MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

E = Spectrum s
Ref Level 24,20 dom  OFfset +.20 0B & RBW 100 krz RefLevel 24.20 dom  Offset 4.20 GE = RBW 100 kHz
o Att 30ds SWT  37.0us @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  37.0us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
204 MI[1] 992 dBm 20 d M1[1] 10.63 dBm)
. 1.7445200 GHz ™ 1.7421230 GHz
10 de: S X nd 26.00 dB 10 de . S BT 26.00 dB
" e e B S e A 9.770000000 MHZ " P i e ey PN wy 9.800000000 MHZ]
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Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.74452 GHz 9.52 dBm ndé down 9.77 MHz M1 1 1.742123 GHz 10.63 dBm nd8 down 9.89 MHz
TL 1 1.740105 GHz -16.48 dém nda 26.00 dB T1 1 1.740085 GHz -15,44 dBm nda 26.00 d&
T2 1 1.749875 GHZ -15.94 dBm Q factor 17B.6 T2 1 1.749975 GHZ -15.68 dBm Q factor 176.1
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j= Att 30dé SWT 37.9ps @ VBW 300 kHz Mode auta FFT fo Att 30dé SWT 37.9ps @ VBW 300 kHz ™ode auto FFT
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@ 1Pk Max [@1Pk Max
204 M1[1] 10.40 dBm| 20 di M1[1] 6.79 dBm
0 de: dB 26.00 dB) 0 dbr 26.00 dB|
1o dem P v e T “a R 9.870000000 MHzZ 0 dhm RN ST SR PN § TP 9.750000000 MHZ]
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CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 1.746439 GHz 10.40 dBm nde down 9.87 MHz M1 1 1.746359 GHz 6.79 dBm nd8 down 9.75 MHz
T1 1 1.740085 GHz -15.34 dBém ndg 26.00 dB T1 1 1.740145 GHz -19.21 dBm ndB 26.00 d&
T2 1 1.749955 GHzZ -15.76 dBm Q factor 176.9 T2 1 1.749895 GHz -19.56 dBm qQ factor 179.1
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FR1 n66+2A / 15MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

(=]

s % Spectrum
Ref Level 24,20 dom  OFfset +.20 0B & RBW J00 krz RefLevel 24.20 dom  Offset 4.20 GE = RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 3048 SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
20 d TEY] 4.59 dBm)| 204 M1[1] 14.54 dBm)|
1.7435910 GHz| X 1.7486560 GHz
10 dém PO AE.T AR e, B 26.00 dB) 10 dém. FaNUNUSVENY. SN FYNINY | AT e 26.00 dB)
i Bw \ 14.895000000 MHz f By \ 15.015000000 MHz
0 d ‘J q factor 1. 117.1 0 d 1 Q factor | 116.5]
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OF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 1.743591 GHz 14.50 dBm ndé down 14,895 MH2 M1 1 1.748656 GHz 14.54 dBm nd8 down 15.015 MHz
T1 1 1737567 GHz -11.26 dém nda 26.00 dB 1 1 1.737478 GHz -11.87 dBm nda 26.00 d&
T2 1 1.752463 GHZ -11.48 dBm Q factor 117.1 T2 1 1.752493 GHz -11.68 dBm Q factor 116.8
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Ref Level 24,20 dom  OFfset +.20 0B & RBW J00 krz RefLevel 24.20 dom  Offset 4.20 GE = RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
20 d M1[1] 13.90 dBm) 204 M1[1] 10.81 dBm)|
1.7443410 GHz| N 1.7390360 GHz
- Al A Vopres A0
10 dBm ol s S 26.00 dB 10 dém I - S—T - - 26.00 dB)
i “ Bw | 14.955000000 MHz P i LAY Sl N 15.015000000 MHz
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OF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 1.744341 GHz 13.00 dBm ndé down 14,955 MHz M1 1 1.739036 GHz 10.81 dBm nd8 down 15.015 MHz
T1 1 1737478 GHz -12.47 dbm nda 26.00 dB 1 1 1737448 GHz -15.62 dBm nda 26.00 d&
T2 1 1.752433 GHz -11.52 dBm Q factor 116.6 T2 1 1.752463 GHZ -15.69 dBm Q factor 115.8
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FR1 n66+2A / 20MHz / CP-OFDM

s % Spectrum 3
Ref Level 24,20 dom  OFfset +.20 0B & RBW J00 krz RefLevel 24.20 dom  Offset 4.20 GB = RBW 300 kHz
o Att 30ds SWT  185us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  185us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
20 d M1[1] 13.16 dBm)| 20 d - M1[1] 13.77 dBm)
1.7398850 GHz| i 1.7420030 GHz
10 dem D L L P 26.00 dBy 10 dem e AN P, 26.00 dB
¥ Bw \ 19.780000000 MHz By \ 19.860000000 MHz
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Occupied Bandwidth

Mode FR1 n66+2A : OBW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.48 4.47 4.47 4.48
Mode FR1 n66+2A : OBW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.29 9.25 9.29 9.27
Mode FR1 n66+2A : OBW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.08 14.17 14.14 14.11
Mode FR1 n66+2A : OBW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.98 18.86 18.98 18.94
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SPORTON LAB.
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Report No. : FG002801-02G

FR1 n66+2A / 5MHz / CP-OFDM
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FR1 n66+2A / 10MHz / CP-OFDM

QPSK 16QAM
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FR1 n66+2A / 15MHz / CP-OFDM

QPSK
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FR1 n66+2A / 20MHz / CP-OFDM

QPSK 16QAM
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Conducted Band Edge

FR1 n66+2A / 5MHz / DFT-S OFDM BPSK
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FR1 n66+2A / 5MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB
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FR1 n66+2A / 5MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB
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FR1 n66+2A / 5MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.50 dbm  Offset 4.20 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
SPURIRIE CHBEKABS "

Line _$PURIOUS_|INE_ABS \ PABS
10 dBm

] g b s bt
g‘iﬁﬂ?\ i ! f.N' M AL M A ] 1

£0 dBm
70 dBm
Start 1,775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.775 GHz 1.780 GHz 100,000 kHz 1.77965 GHz 18,13 dBm -10.87 d&
1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -18.23 dBm -5.23 dB
1.781 GHz 1.790 GHz 1.000 MHz 1,78110 GHz -27.64 dBm -14.64 dB

L I ]

Date: 21.NOV.2020 20:07.28

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.50 dbm  Offset 4.20 db Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr
SPURIRIE CHBEKABS

Date: 21.NOV 2020 20:07-00

Line BEPURIOUS INE_ABS PABS
10 dBm
A e A et e,
dde 1
{10 dem \\]
20 dém t
MM__W
30 dém 1 i
o R .
-40 dBm T g
iy,
50 dem Mip sl by
-60 dBm
-70 dBm
Start 1,775 GHz 3003 pts Stop 1,79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,775 GHz 1.780 GHz 100.000 kHz 1,77845 GHz 6.75 dém -23.25 dB
1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -28.10 dBm -15.10 dB
1.781 GHz 1.790 GHz 1.000 MHz 1.78108 GHz -20.36 dBm -7.36 dB
- -
L i ] CRRNRANND e

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-EF136

Page Number

1 A210 of A257

Report Issued Date : Feb. 04, 2021

Report Version

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02G

FR1 n66+2A / 10MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum %

Spectrum #

Ref Level 22.20 dBm
SGL Count 1000/1000

Offset 4.20 db Mode Auto Sweep

@1 AvgPwr

Ref Level 19.00 dBm Offset 4.20 d& & RBW
lo Att 30dB @ SWT
SGL Count 100/100

@ 1IRm AvgPwr

30 kHz

100 ms @ VBW 100 kHz Mode Sweep

Line EPURIOUS INE_ABS PABS [\
10 dBm ’ ) 10 dei
ode
} | 0 dem
-10 d8m + }
SPURIOUS_LINE_ABS_ \l 2
20 dm \R
20 d
1 I
-30 dBm P} T H
-40 dBm C MWA;I \-“L ‘
J M V al f o -40 dB|
- ] - ) \ f l‘
i
I WV W A
T e | [[ 500
-60 dBm
20 o -60 dBm——————— e
70d
Start 1.7 GHz 3003 pts Stop 1.72 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Ppowerabs | aumit ||| CF 1.70995 GHz 5001 pts Span 204.0 kHz
1.700 GHz 1.708 GHz 1.000 MHz 170897 GHz -32.67 dBm 18.67 0B |||
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -14.38 dBm -1.38 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71039 GHz 20.69 dBm -9.31dB Bandwidth 100.00 kHz Power -17.58 dBm Tx Total -17.58 dBm
- — -
)i CHANNENDD we

Date: 21.NOV.2020 19.05:17

Date: 21.NOV.2020 19:21:39

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.20 dbm
SGL Count 100/100
@1 AvgPwr

Offset 4.20 db Mode Auto Sweep

Line

10 dBm

EPURIOUS

INE_ABS

odB

B L R U aa

-10 dBm

| SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

ol

-50 dBm

-60 dBm

-70 dBm:

Start 1.7 GHz

3003 pts Stop 1.72 GHz

purious Emissions
Range Low |

Range Up |

RBW | Freguency |  Powerabs |

ALimit

1,700 GHz
1.709 GHz
1.710 GHz

1.709 GHz
1.710 GHz
1.720 GHz

1,000 MHz
100.000 kHz
100.000 kHz

170898 GHz
1.70998 GHz
171418 GHz

-19.75 dBm
-25.07 dBm
5.61 dBm

-6.75 d&
-12.07 dB
-24.39 dB

)

Date: 21.NOV 2020 19:03:00

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number

1 A211 of A257

Report Issued Date : Feb. 04, 2021

Report Version : Rev. 01



saronas. FCC RF Test Report

Report No. : FG002801-02G

FR1 n66+2A / 10MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.50 dBm  Offset 4.20 db

Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

SPURIRIE CHBEKABS

Line EPURIOUS INE_ABS PABS {]|
10 dBm [ l
od I
|
10 dBm 2
7
-20 dBm
f /
-30 d&m - »

b ",_,\‘,J“'v‘ IR L

60 dBm

40 dom ” ] \M FI NI
_&(dw 1\ i AL Ly '\um«‘w.am L i

-70 dBm

Start 1.77 GHz 3003 pts

Stop 1.79 GHz
Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.770 GHz 1.780 GHz 100,000 kHz 1,77959 GHz 20.47 dBm -9.53 d&
1.780 GHz 1.781 GHz 100.000 kHz 1.78000 GHz -16.64 dBm -3.64 dB
1.781 GHz 1.790 GHz 1.000 MHz 1,78101 GHz -28.64 dBm -15.64 dB
- —_—
L JU ] GHRRRRNEED e

Date: 21.NOV. 2020 19:24:11

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.50 dBm  Offset 4.20 db

Mode Auto Sweep
SGL Count 100/100

Y e

@1 AvgPwr
SPURIRWECHEEKABS 55
Line BEPURIOUS INE_ABS PABS

10 dBm

DlrMM\N oyt Mo i o A A e A 2 \

e

|

{10 dBm -

20 dBm \ 1

- [ trnes et

} \l [W-.,.‘w"""” n
-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm
Start 1.77 GHz 3003 pts

Stop 1.79 GHz

Spurious Emissions
__Rangelow | RangeUp | RBW |

Freguency |  Powerabs | ALimit
1,770 GHz 1.780 GHz 100,000 kHz 1.77386 GHz .62 dBm -24.38 db
1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -29.48 dBm -16.43 dB
1.781 GHz 1.790 GHz 1.000 MHz 1,7835€ GHz -21.06 dBm -8.06 d&
J CHNRRNNED we

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-EF136

Page Number 1 A212 of A257
Report Issued Date : Feb. 04, 2021
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG002801-02G

FR1 n66+2A / 10MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.20 dBm  Offset 4.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgP

Line _$PURIOUS_) INE_ABS PAES \'\
10 dem " |
- Ll
-10 derm: ," l
| SPURIOUS_ LINE_ABS_ \
-20 dém

-30 dam ‘|~ H
~ M jl i J |
40 dBm ﬂ\._‘ va fr f 1
0 Ve ikl Tl | fy
7 ¥ I‘l't\nfl FanY 7 I
ingd P i L™ 1‘\ { |
-60 dBm AL
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70881 GHz -30.51 dBm -17.51 d&
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -16.67 dBm -3.67 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71041 GHz 18.88 dBm -11.12 dB
- ——
i GIINRNRND W

Date: 21.NOV 2020 19:03:38

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.20 dBm  Offset 4.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Line _§PURIOUS_)INE_ABS PAES

10 dBm

odB ool e A e A P el A ~m\‘.-\.,1'll
1
|

-10 dBm [ |
SPURIOUS_LINE_ABS_ {

-20 dBm
__M Y
I e _.J'I

30 dBm—

-40 dBm

-50 dBm

-60 dBm

-70 dBm:

Start 1.7 GHz 3003 pts Stop 1.72 GHz

purious Emissions

Date: 21.NOV.2020 19.03:19

RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.700 GHz 1.709 GHz 1.000 MHz 1.70884 GHz -18.65 dBm -6.85 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70998 GHz -26.96 dBm -13.96 d8
1.710 GHz 1.720 GHz 100,000 kHz 1,71914 GHz 4.29 dBm -25.71 dB

- —
Jj GHRRRRNEED e

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number 1 A213 of A257
Report Issued Date : Feb. 04, 2021
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG002801-02G

FR1 n66+2A / 10MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum u%,’

Ref Level 22.50 dBm  Offset 4.20 di Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
SPUEIRHE CHIEKABS >
Line _§PURIOUS_| INE_ABS PABS M
10 dBm
il

-10 dBm

f 1
-20 dBm

-30 dBm |
e Nk
| M
f dB,me- A -M"Hl *‘-m.-\f-wr»]wﬂ-"ﬁ Jt WMJ‘ AM%

=

-70 dBm
Start 1.77 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,770 GHz 1.780 GHz 100.000 kHz 1,77958 GHz 12,42 dém -11.58 d&
1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -17.39 dBm -4.35 dB
1.781 GHz 1.790 GHz 1.000 MHz 1.78124 GHz -30.56 dBm -17.56 dB
L i ] CRRNRANND e

Date: 21.NOV 2020 19:24:31

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.50 dbm  Offset 4.20 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

SPURIRIE CHBEKABS
Line _$PURIOUS_|INE_ABS PABS

D{ﬂ,'m-u. T L el Mok et s ~"A-\~,I

10 dem \
[ e
20 dBm T | -t o
-30 dBm B e sy
-40 dBm
-50 dBm
-60 dBm
-70 dBm
Start 1.77 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.770 GHz 1.780 GHz 100,000 kHz 1.77780 GHz 4.31 dBm -25.69 d&
1.780 GHz 1.781 GHz 100.000 kHz 1.78030 GHz -26.60 dBm -13.60 d&
1.781 GHz 1.790 GHz 1.000 MHz 1,78100 GHz -17.28 dBm -4.28 dB
- —_—
[ i ] G o

Date: 21.NOV.2020 19:25.02

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number 1 A214 of A257
Report Issued Date : Feb. 04, 2021
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG002801-02G

FR1 n66+2A / 20MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.20 dBm  Offset 4.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

=
Line _§PURIOUS_)INE_ABS ‘

| PAES

10 dBm f
y |
#

|
| SPURIOUS_LINE_ABS_ 1’

'\

-10 dBm \
|

|

-20 dBm
|

-30 dBm

\ )
1

¥ LWM\.M

\
S
L T T
LM P Moo " !m A f' A J’ f‘
-60 dBm Cadh Y et L ] 1 |
Y = T
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz
purious Emissions
Range Low |  Range Up RBW | Frequency | Powerabs | ALimit |
1.700 GHz 1.709 GHz 1.000 MHz 1.708%4 GHz -30.51 dBm -17.51 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -16.90 dBm -3.90 d&
1.710 GHz 1.730 GHz 100,000 kHz 1,71055 GHz 20.61 dBm -9.39 dB

Il

Date: 21.NOV.2020 18:58:13

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.20 dBm  Offset 4.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
— T
Line BEPURIOUS INE_ABS ‘ PABS
10 dBm
o d e .. o "
-10 dBm [ i
| SPURIOUS_LINE_ABS_ | |
-20 dBm vﬂ‘ J‘ !
]
e *«
~30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1,000 MHz 1,70896 GHz -18,42 dém -5.42 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70973 GHz -22.32 dBm -9.32 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.72174 GHz 2.15 dBm -27.85 di

)

Date: 21.NOV 2020 18:56:43

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number 1 A215 of A257
Report Issued Date : Feb. 04, 2021
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG002801-02G

FR1 n66+2A / 20MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.50 dbm  Offset 4.20 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

SPURIRWECHBEKABS rm
Line EPURIOUS INE_ABS PABS ] |

10 dBm T
I
<10 dem: J ‘I
|

-20 dém I

| ]\

-30 dBm

| | -
[ | i ] Y

L, TN N T
A

b gl

AT -

-70 dBm
Start 1.76 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.760 GHz 1.780 GHz 100,000 kHz 1,77943 GHz 20,587 dBm -9.03 d&
1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -17.28 dBm -4.28 d8
1.781 GHz 1.790 GHz 1.000 MHz 1,78105 GHz -28.76 dBm -15.76 d&

L T ] (| L]

Date: 21.NOV.2020 18:22:09

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.50 dbm  Offset 4.20 db Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr

SPURIRIE CHBEKABS -- i

Line _§PURIOUS_)INE_ABS PAES

10 dBm T

Tﬁ,.w. e s, e i oAt i i g

410 dem: \l

20 dBm

-30 dBm

-40 dBm
-50 dBm
-60 dBm
-70 dBm
Start 1.76 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,760 GHz 1.780 GHz 100,000 kHz 1,76405 GHz 2,85 dBm -27.15 d&
1.780 GHz 1.781 GHz 200,000 kHz 1.78024 GHz -24.95 dBm -11.95 dB
1.781 GHz 1.790 GHz 1.000 MHz 1,78102 GHz -23.53 dBm -10.53 dB
L i ] CRRNRANND e

Date: 21.NOV 2020 18:22-54

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number 1 A216 of A257
Report Issued Date : Feb. 04, 2021
Report Version : Rev. 01




s=amranas. FCC RF Test Report Report No. : FG002801-02G

FR1 n66+2A / 20MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.20 dBm Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

o .
Line EPURIOUS INE_ABS ‘ [ PABS

10 dBm ,I

- J !

-10 dem Ll
| SPURIOUS_LINE_ABS_ f 1

-20 dem: f

-30 dBm \l ﬂ

* /
-40 dBm E‘.\
L ww ! i ,| f !

}
| U
\/\WMI _M,WJ | . \m I‘th-/ fﬁ . i
-60 dBm L e e e v
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz
purious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.700 GHz 1.709 GHz 1.000 MHz 1.70876 GHz -34.51 dBm -21.51 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.70998 GHz -20.36 dBm -7.36 d&
1.710 GHz 1.730 GHz 100,000 kHz 1,71053 GHz 18,35 dBm -11.65 dB
- —
Jj GRNERNNED e

Date: 21.NOV.2020 18.57.48

Lowest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum =
Ref Level 22.20 dBm  Offset 4.20 db Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr

Line _$PURIOUS_|LINE_ABS ‘ PABS
10 dem

0de "
e e hd SARiaaT T "1

-10 dBm r
| SPURIOUS_LINE_ABS_ l l

-20 dem:
——— xw

i

-40 dBm /
-50 dBm
-60 dBm
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,708%6 GHz -21.00 dBm -8.00 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.70979 GHz -25.90 dBm -12.50 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.72513 GHz 0.99 dBm -29.01 dB
- ——
i GIINRNRND W

Date: 21.NOV 2020 18:57:21

Sporton International (Shenzhen) Inc. Page Number 1 A217 of A257
TEL : 86-755-8637-9589 Report Issued Date : Feb. 04, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-EF136



SPORTON LAB.

FCC RF Test Report Report No. : FG002801-02G

FR1 n66+2A / 20MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Ref Level 22.50 dbm  Offset 4.20 db
SGL Count 100/100
@1 AvgPwr
SPURIRIE CHBEKABS re T
Line _$PURIOUS_|INE_ABS PABS I'\ |
10 dBm

Mode Auto Sweep

-20 dBm { L
-30 dBm h [ \

ﬂ

WM !
‘ T\ 1

N
e

Ny A

Start 1.76 GHz
Spurious Emissions

Range Low |
1,760 GHz

3003 pts Stop 1.79 GHz

Range Up | RBW |
1.780 GHz 100,000 kHz
1.781 GHz 200,000 kHz
1.790 GHz 1.000 MHz

Freguency |
1.77045 Ghz
1.78001 GHz
1.78102 GHz

Power Abs | ALimit
12,63 dBm -10.37 d&
-18.83 dBm -5.83 dB
-31.28 dBm -18.28 dB

- —
J GRRARRNED o

1.780 GHz
1.781 GHz

( Il

Date: 21.NOV 2020 18:21:40

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.50 dBm  Offset 4.20 db Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr
SPURIRWECHEEKABS 55 I
Line BEPURIOUS INE_ABS PABS |

10 dBm {

ul,damw-- - 2 - , ‘

o dem |

20 dBm

[ pasm——

Tt s

20 dem L et
-40 dBm /
-50 dBm
-60 dBm
-70 dBm
Start 1.76 GHz 3003 pts

Stop 1.79 GHz
Spurious Emissions

RangeLow | RangeUp | RBW |

Frequency | Powerabs | ALimit |
1.760 GHz 1.780 GHz 100,000 kHz 1.76698 GHz 1.44 dém -28.56 d&
1.780 GHz 1.781 GHz 200,000 kHz 1.78021 GHz -25.38 dBm -12.38 dB
1.781 GHz 1.790 GHz 1.000 MHz 1,78137 GHz -20.67 dBm -7.67 dB
- —_—
L JU ] GHRRRRNEED e

Date: 21.NOV.2020 18:23.29

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number

1 A218 of A257

Report Issued Date : Feb. 04, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02G

Conducted Spurious

Emission

FR1 n66+2A / 5MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spect = [ spectrum L
Ref Level 0.00 dBm Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 défiE—§PURIOLS LINE ABS PASS -10 défie—§PURIOLS LINE ARS PARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm -20 dém
-30 dBm -30 dém
-40 dam -40 dBm
50 dam—} - Le. o ||| -50 dBm 1 R -
o e ) —— Pa—— et a1
* part
-60 dBm -60 dem
-70 dB -70 dBi
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 916.86407 MHz -54.08 dBm -41.08 dB 30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -54.04 dbm -41.04 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.60808 GHz -46.99 dBm -33.99 dB 1.000 GHz 1.700 GHz 1.000 MHz 1,66974 GHz -55.14 dBm -42.14 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,11437 GHz -53.51 dém -40.51 dB 1.790 GHz 3.000 GHz 1.000 MHz 2,96069 GHz -54.41 dBm -41.41 dg
3.000 GHz 9,000 GHz 1,000 MHz 3,42071 GHz -47.86 dBm -34.86 dB 3.000 GHz 9.000 GHz 1.000 MHz 348571 GHz -45.17 dBm -32.17 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,72728 GHz -51.12 dém -38.12 de 9.000 GHz 13,000 GHz 1.000 MHz 1277078 GHz -51.20 dém -38.20 d&
13.000 GHz 18.000 GHz 1,000 MHz 16.43742 GHz -48.48 dBm -35.48 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76331 GHz -48.54 dBm -35.54 di
( | ) .- ( I ) o
Date: 21.NOV 2020 19:56:20 Date: 21 NOV.2020 19:55:36
Spect k=
Ref Level 0.00 dBm  Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
_10 d8RR—BBLRIONS § INE ARS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dam
50 dBm T | e —r
st - e
-60 dBm
-70 dB
-80 dBm
-20 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 969.70265 MHz -54.10 dBm -41.10 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.60983 GHz -54.94 dBm -41.94 dB
1.790 GHz 3,000 GHz 1,000 MHz 1.79262 GHz -51.19 dBm -38.19 dB
3.000 GHz 9,000 GHz 1,000 MHz 3.55070 GHz -45.02 dBm -32.02 dB
9.000 GHz 12,000 GHz 1,000 MHz 12,74128 GHz -51.17 dBm -38.17 dB
13.000 GHz 18.000 GHz 1,000 MHz 16.39159 GHz -48.54 dBm -35.54 dB
( | J

Date: 21.NOV 2020 19:53:35

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number 1 A219 of A257
Report Issued Date : Feb. 04, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02G

FR1 n66+2A / 5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum
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Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 969.21789 MHz -54.05 dBm -41.05 dB 30.000 MHz 1.000 GHz 1.000 MHz 950.31234 MHz -54.27 dbm -41.27 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.60913 GHz -49.55 dBm -36.65 dB 1.000 GHz 1.700 GHz 1.000 MHz 1,67884 GHz -55.09 dBm -42.09 d&
1.790 GHz 3,000 GHz 1,000 MHz 2,11437 GHz -53.40 dBm -40.40 de 1.790 GHz 3.000 GHz 1.000 MHz 299173 GHz -54.01 dém -41.01 d&
3.000 GHz 9,000 GHz 1,000 MHz 3.42121 GHz -49.53 dBm -36.63 dB 3.000 GHz 9.000 GHz 1.000 MHz 348571 GHz -45.67 dBm -32.67 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,74128 GHz -51.07 dém -38.07 d& 9.000 GHz 13,000 GHz 1.000 MHz 1270129 GHz -51.29 dém -38.29 d&
13.000 GHz 18.000 GHz 1,000 MHz 15.76956 GHz -48.55 dBm -35.55 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.42701 GHz -48.49 dBm -35.45 di
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Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 932.86107 MHz -53.59 dBm -40.99 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.66729 GHz -55.24 dém -42.24 dB
1.790 GHz 3,000 GHz 1,000 MHz 1.79141 GHz -51.12 dBm -38.12 dB
3.000 GHz 9,000 GHz 1,000 MHz 3.55070 GHz -47.42 dBm -34.42 dB
9.000 GHz 12,000 GHz 1,000 MHz 12,74628 GHz -51.10 dém -38.10 dB
13.000 GHz 18.000 GHz 1,000 MHz 16.40867 GHz -48.48 dBm -35.48 dB
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FR1 n66+2A / 10MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum
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30.000 MHz 1.000 GHz 1,000 MHz 889.71764 MHz -54.29 dBm -41.20 dB 30.000 MHz 1.000 GHz 1.000 MHz 931,40680 MHz -54.02 dbm -41.02 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.60948 GHz -48.03 dBm -35.03 dB 1.000 GHz 1.700 GHz 1.000 MHz 1,69633 GHz -54.70 dBm -41.70 d&
1.790 GHz 3,000 GHz 1,000 MHz 2,11639 GHz -53.23 dém -40.23 dB 1.790 GHz 3.000 GHz 1.000 MHz 2,98649 GHz -53.95 dBm -40.95 d&
3.000 GHz 9,000 GHz 1,000 MHz 3.42121 GHz -48.28 dBm -35.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 348071 GHz -44.79 dBm -31.79 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,80077 GHz -51.32 dém -38.32 de 9.000 GHz 13,000 GHz 1.000 MHz 1271629 GHz -51.40 dém -38.40 d&
13.000 GHz 18.000 GHz 1,000 MHz 15.74831 GHz -48.52 dBm -35.52 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.40826 GHz -48.38 dBm -35.38 dB
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30.000 MHz 1.000 GHz 1,000 MHz 927.52874 MHz -54.23 dBm -41.23 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.60403 GHz -54.96 dBm -41.96 dB
1.790 GHz 3,000 GHz 1,000 MHz 1.79020 GHz -52.36 dBm -39.36 dB
3.000 GHz 9,000 GHz 1,000 MHz 3.54120 GHz -43.96 dBm -30.86 dB
9.000 GHz 12,000 GHz 1,000 MHz 12,74278 GHz -51.30 dém -38.30 de
13.000 GHz 18.000 GHz 1,000 MHz 1639868 GHz -48.52 dBm -35.52 dB
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FR1 n66+2A / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB
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Spectrum
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30.000 MHz 1.000 GHz 1,000 MHz 988.60820 MHz -54.03 dBm -41.03 dB 30.000 MHz 1.000 GHz 1.000 MHz B867.90355 MHz -54.27 dbm -41.27 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.60983 GHz -51.92 dém -38.92 dB 1.000 GHz 1.700 GHz 1.000 MHz 1,69843 GHz -54.93 dBm -41.93 d&
1.790 GHz 3,000 GHz 1,000 MHz 2,11881 GHz -52.38 d&m -39.86 dB 1.790 GHz 3.000 GHz 1.000 MHz 299940 GHz -54.06 dém -41.06 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.86943 GHz -49.71 dBm -36.71 dB 3.000 GHz 9.000 GHz 1.000 MHz 348071 GHz -46.75 dBm -33.75 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,69529 GHz -51.22 dém -38.22 d8 9.000 GHz 13,000 GHz 1.000 MHz 1274678 GHz -51.26 dém -38.26 d&
13.000 GHz 18.000 GHz 1,000 MHz 16.40076 GHz -48.30 dém -35.30 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74873 GHz -48.51 dBm -35.51 dB
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1.790 GHz 3,000 GHz 1,000 MHz 1.79060 GHz -52.49 dam -39.49 dB
3.000 GHz 9,000 GHz 1,000 MHz 3.54070 GHz -46.11 dBm -33.11 dB
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FR1 n66+2A / 20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Sp

Spectrum
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30.000 MHz 1.000 GHz 1,000 MHz 968.73313 MHz -54.16 dBm -41.16 dB 30.000 MHz 1.000 GHz 1.000 MHz 902.32134 MHz -54.01 dbm -41.01 d&
1.000 GHz 1,700 GHz 1,000 MHz 1.60983 GHz -51.20 d8m -38.20 dB 1.000 GHz 1.700 GHz 1.000 MHz 1,69808 GHz -53.86 dBm -40.86 d&
1.790 GHz 3,000 GHz 1,000 MHz 2,97319 GHz -54.24 dBm -41.24 dB 1.790 GHz 3.000 GHz 1.000 MHz 297480 GHz -54.11 dBm -41.11 d&
3.000 GHz 9,000 GHz 1,000 MHz 3.42121 GHz -47.53 dBm -34.53 dB 3.000 GHz 9.000 GHz 1.000 MHz 347121 GHz -45.74 dBm -32.74 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,75878 GHz -51.22 dém -38.22 d8 9.000 GHz 13,000 GHz 1.000 MHz 1273378 GHz -51.29 dém -38.29 d&
13.000 GHz 18.000 GHz 1,000 MHz 15.75249 GHz -48.46 dBm -35.46 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.40201 GHz -48.47 dBm -35.47 dg
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30.000 MHz 1.000 GHz 1,000 MHz 885.83958 MHz -54.15 dBm -41.15 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.60913 GHz -55.10 dém -42.10 dB
1.790 GHz 3,000 GHz 1,000 MHz 1.79060 GHz -53.87 dBm -20.87 dB
3.000 GHz 9,000 GHz 1,000 MHz 3.52121 GHz -45.42 dBm -32.42 dB
9.000 GHz 12,000 GHz 1,000 MHz 12,74678 GHz -51.35 dém -38.35 de
13.000 GHz 18.000 GHz 1,000 MHz 1642659 GHz -48.54 dBm -35.64 dB
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FR1 n66+2A / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum
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30.000 MHz 1.000 GHz 1,000 MHz 997.81859 MHz -54.01 dBm -41.01 dB 30.000 MHz 1.000 GHz 1.000 MHz 944,49525 MHz -54.10 dBm -41.10 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.60983 GHz -50.28 dBm -37.26 dB 1.000 GHz 1.700 GHz 1.000 MHz 1,69808 GHz -54.37 dBm -41.37 d&
1.790 GHz 3,000 GHz 1,000 MHz 2,96472 GHz -54.35 dBm -41.35 dB 1.790 GHz 3.000 GHz 1.000 MHz 299980 GHz -54.03 dém -41.03 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.87093 GHz -49.56 dBm -36.66 dB 3.000 GHz 9.000 GHz 1.000 MHz 347121 GHz -47.06 dBm -34.06 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,70179 GHz -51.28 dém -38.28 de 9.000 GHz 13,000 GHz 1.000 MHz 1279428 GHz -51.26 dém -38.26 d&
13.000 GHz 18.000 GHz 1,000 MHz 15.74331 GHz -48.56 dBm -35.56 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.39909 GHz -48.35 dBm -35.35 dB
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30.000 MHz 1.000 GHz 1,000 MHz 939.64768 MHz -54.10 dBm -41.10 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.67289 GHz -55.21 dém -42.21 dB
1.790 GHz 3,000 GHz 1,000 MHz 2.97480 GHz -54.16 dBm -21.16 dB
3.000 GHz 9,000 GHz 1,000 MHz 3.52121 GHz -47.99 dBm -34.89 dB
9.000 GHz 12,000 GHz 1,000 MHz 12,74978 GHz -51.11 dém -38.11 de
13.000 GHz 18.000 GHz 1,000 MHz 16.40264 GHz -48.29 dBm -35.29 dB
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Frequency Stability

Test Conditions NR n66+2A (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0021
40 Normal Voltage 0.0017
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0013
10 Normal Voltage 0.0015
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0022
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0018
20 Battery End Point 0.0013

Note:

1. Normal Voltage =7.74 V. ; Battery End Point (BEP) =7.2 V. ; Maximum Voltage =8.9 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SA
Peak-to-Average Ratio
Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result

Lowest CH 3.8 3.48 5.59 5.04
Middle CH 3.83 3.39 5.88 5.04 PASS
Highest CH 3.8 3.88 5.13 5.07
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FR1 n66 / 20MHz / DFT-S OFDM
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FR1 n66 / 20MHz / DFT-S OFDM
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‘complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean | Peak |  crest | 10% | 104 | 0.a% | 0010 | Mea Peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 | 22.10 dem | 25.68 dém 3.56 0B 1.65dB 3.07 dB 3,39 db 351 0B Trace 1 | 22.16 dem | 27.48 dBm 53106 2.32 dB 4.26 dB 5.04 dB 5.22 db
L )j ) D e L )j ) Wy e
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k2 Spectrum i
Ref Level 24.20 dom  Offset +.20 db Ref Level 24.20 dom  Offset +.20 db
o att 30 dB_AQT 2 ms & RBW 20 MHz o att 30 dB_AQT 2 ms & RBW 20 MHz
@153 view @153 view
00 00
5 B 5 e
k¢ < B B
1E 1E -
3 I
N | N
i . \
= = T
1E- 164 !l
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‘complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean | Peak |  crest | 10% | 104 | 0.a% | 0010 | Mean Peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 | 21.50 dem | 25.98 dém 4.08 b 174d8 333 dB 3,58 db 4.03 db Trace 1 | 21.30 dem | 26.75 dém 5.44 b 2.32 dB 429 dB 5.07 d& 5.30 dB
n 1 n 1
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26dB Bandwidth

Mode FR1 n66 : 26dB BW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.98 5.04 5.01 4.95
Mode FR1 n66 : 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.77 9.81 9.77 9.77
Mode FR1 n66 : 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.98 14.92 14.92 14.95
Mode FR1 n66 : 26dB BW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 19.74 19.78 19.78 19.78
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FR1 n66 / 5MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

pectrum - pectrum -
Ref Level 24.20 dom  Offset +.20 db @ RBW 100 kHz RefLevel 24.20 dm  Offset .20 db = RBW 100 kHz
o At 30de SWT  19ps @ VBW 300 kHz  Mode Auto FFT I Att 300B SWT  18ps @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
20 gBm Mi[1] 13.40 dBm 20 dBm Mi[1] 13.00 dBm
1.74406100 GHz ! 1.74687800 GHz
1048 o o Rt 26.00 dB 0 P T R e B, 26.00 dB
h f By )] 4985000000 MHz h [ Bw \ 5.045000000 MHz
0dam 1 Q factor 9.9 0 dam / Q factor 4 946.3)
| { h!
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20 df - 20 df L
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e o AN R T
-0 d
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60 o -60 di
70 70
CF 1.745 CHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result
2 1 1.742061 GHz 13.43 dém gk down 4,985 MHz [ 1 1.746878 GHz 13.00 dém gk down 5,045 MHz
T1 1 1.742532 GHz -12.52 dBm nde 26.00 d& T 1 1.742483 GHz -12.76 dém nde 26.00 d&
T2 1 1.747517 GHz -12.69 dBm Q factar 345.9 T2 1 1.747527 GHz -13.00 dém Q factar 346.3
n 1 il 1
L ] J b e ( I J b e

64QAM

256QAM

Middle Channel

Middle Channel

pectrum pectrum
Ref Level 24.20 dom  Offset 4.20 dB @ RBW 100 kHz RefLevel 24.20 dom  Ofset %20 db @ RBW 100 kHz
o At 0dE SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att S0dE SWT 18 ps @ VBW 300kHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
20 coum CITEY] 12.0% dBm 20 dor CITEY] 11.63 dBm
R 1.74460000 GHz [ 1.74602000 GHz
B - PO S, T SR |- WP Ny 26.00 dB| B ndp 26.00 dB|
e : e U 1 e R e o VNSRS 1
o cem 4 Q factor 347.9 o dam / Q factor 352.4]
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CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result
ML 1 1.7446 GHz 12.94 dom b down 5,015 MHz M1 1 1.745028 GHz 11.63 dBm b down 4,955 MHz
T1 1 1.742483 GHz -13.27 dBm ndg 26.00 d8 T1 1 1.742483 GHz -14.64 dém ndg 26.00 d8
T2 1 1.747498 GHz -12.86 dém Q factar 347.9 T2 1 1.747438 GHz -14.11 dém Q factar 352.4
it T i '
L L . - L L .
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